7 Tr9T:0T T/6/610C

]

8l

81 PPUI'V/8859 £88S9 TTTINOOMN9S8S9 7

I

65887&65887A

JILVINIHOS S1dVvd




| T T —&— (T

Parts List

1 | Side Log Support 2 1 37 | Screw M6x8 1
2 | Side Log Support 1 1 38 | Locknut M4 2
3 | Locknut M8 4 39 | Switch 1
4 | Washer 8 8 40 | Screw M4x60 2
5 | Spring 2 41 | Motor 1
6 | Bush 2 42 | Screw M6x10 1
7 | Bolt 8.8 M8x210 2 43 | Washer 16 7
8 | Log Support ClI 1 44 | Pull Rod G5 1
9 | Bolt 8.8 M8x60 2 45 | Lever Cl 1
10 | Bush 2 2 46 | Cylinder C1 1
11 | Lining Plate 4 47 | Circlip 22 4
12 | Clip 2.5 2 48 | Bolt M8x50 2
13 | Handle CI 2 49 [ Nut M8 5
14 | Handgrip 4 50 | Main Frame CI 1
15 | Guard Ring C1 2 51 | Short Shaft D 1
16 | Screw M6x16 8 52 | Tube CI 1
17 | Washer 6 6 53 | Star Knob (black) 1
18 | Locknut M6 8 54 | Oil Plug Al 1
19 | Right Armguard C1 1 55 | Washer Groupware 20 10
20 | Retainer 1 1 56 | Oil Hose Cl 1
21 | Star Knob 4 57 | Collar 1
22 | Big Washer 8 Ll 58 | Gear Pump CI 1
23 | Left Armguard C1 1 59 | Nozzle C1 1
24 | Bush 1 2 60 | Oil Plug A2 2
25 | Pin Cl 2 61 | Hose Clamp 18-23(24) 4
26 | Star Knob M6 1 62 | Oil Hose 13 1
27 | Cap 2 63 | Oil Hose C1 1
28 | Retainer 2 1 64 | Nozzle A 1
29 | Clamp 2 65 | CCA Valve 1
30 | Splitting Pipe G5 1 66 | Oil Cap K 1
31 | Square Cap 1 67 | Oil Dipstick KG 1
32 | Star Knob M5(black) 1 68 | Screw M8x90 2
33 | Upper Lining Plate 2-C 1 69 | Spring Washer 8 7
34 | Upper Lining Plate 4 1 70 | O-Ring 25x2.65 1
35 | Upper Lining Plate 3 1 71 | Big Washer 10 3
36 | Upper Lining Plate 1 1 72 | Motor Support 3

—‘ 65886UK00M111_65887 65887A.indd 19

19

T

2019/9/2 10:26:42 ’7



| T T —&— (T

No. Description Q'ty [\\[o) Description Q'ty
73 | Bolt 8.8 M8x45 3 81 | Clip 3 2
74 | Qil Plug A6 1 82 | Washer Groupware 16 1
75 | Oil Hose CI 1 83 | Bolt M16x25 1
76 | Oil Hose 13 1 84 | Wheel 2
77 | Screw M8x35 2 85 [ Wheel Axle C1 2
78 | Shield C1 1 86 | Wheel Cap 2
79 | Big Washer 6 3 87 | Long Shaft A4 1
80 | Screw M6x10 5 88 | Clip 4 1
20

—‘ 65886UK00M111_65887 65887A.indd 20

2019/9/2 10:26:42 ’7



